Manufacturer
Ugine

Avenue Paul Girod - CS 90100

reques
IATF 1
ASME

accredited laboratories.

All USITECH products were produced according to the certified
quality systeny (at least 150 9001) and grcording to gystomer

IHEERNEKTIR

and mechanical bropart s tests were performed by ISQ/CEI 17025

INSPECTION CERTIFICATE 3.1 UGITECH
73403 Ugine Cedex France EN 10204 / 3.1
prww igitech com
Centificate | <\ suppliers mark :

Inspector's stamp

Purchase : =| Purchase order reference : = | order number : | Certificate : =
12672 BIRCELIK PASLANMAZ CELIK TICARET | AISI 410 /f 4006 919337 70 84114297 900001
Product : =
UGI 40064 BAR ROLLED DESCALED DOUBLE TEMPERING QT&50 K13 ROUND 90,000MM LONG. 4,900M +300,000MM
-300,000MM 520792
Meting process : Batch Heatn®y . = =
s RIRCGE KOR
Pieces Nbr : Shap& T Dlmensn:rn T Faorging ratio
4 round 90,000 mm 6,1
Standard : =
EM 10272 : 2016-11 1.4006 QTES0 MACE MRO175150 15156-3:2015. 410
ASTM A182/A182M-18a FEA EMN 10088-3 ED2014 1.4008
UMS 12th Edition 341000
Customer's specification ; Specdificationissue | Specification revision| Acceptation date Deviation =
Nao date
APl 8A
CHEMICAL ANALYSIS Test n® : HXHS —
% c Si Mn Ni Cr Mo Cu s P =
Min 0,0800 11,5000
Max 0,1500 1,0000 71,0000 0,5000 13,5000 0,0250 00250
Heat 0,1230 0,3580 06110 04000 121080 0,0290 00210 0,0082 00173
Product
= 3 VECHANCAL CRARAJCTERISTICS o y poem g oy pey
Result as delivereHl 2 #'CHEP-GE."C lKUR TPFIr -WZDN’FGQ AR ( ==
| — Te]\nmcﬂl—l— | ™ al e U % TR T N Hamness 201
TC Test N* Marker n® | Yield strength|Yield 5ﬁength Tensile Elongation Elongation Red. Area HBW Hv HRbt | HRc
Direction Rp 0.2% Rp 1% strength RM 50 40 Z 2,5/187.5 5
C MPa MFa Fa % % i)
Min 450 650 15 18 35 197
Max 800 229 22
20 HXH9 p— 1L 544 714 25 27 70 216 <22
= Notch Toughness i
'I'_E: Test N | Type e ction Mjn IndWHuglvHue& .-“'.VE:IHQE Lateral Expansion Cristallinity level
: mim
-30 HXHI [KISOM L 27 7060 96 75 0,90 0,80 1,20
-46 HXHS KISO\ L 27 507080 67 0,60 0,801,00
ADDITIONAL INFORMATION
Maon destructive testing i
INTERMAL SOUNDNESSNR:K BY ULTRASONIC IMSPECTION PERFORMED AS PER API 8A PSL3
PROCEDURE AND ANTI INeG TEST PERFORMED BY SPECTROSCOPRIC METHOD : CONFORM
Others : ETH)
COUNTRY OF MELT 30U . FRANCE
MATERIAL IS FREE FROMMERCURY AND RADIOACTIVE CONTAMINATION AND WELDS OR WELD REPAIRS AT TIME OF SHIPMENT
>
L _
Original certificate number : 84112538 200001 Criginal batch weight : 947 KG
We declare that the nentioned product is in compliance with the = Ugine the 06.05.2018 -
reguirements of the fontract and that, after checks and tests, it meets The qualty manager
in all respects the specified requirements and applicable standards and
regulatic:ns, except reservations or exceptions as listed in this
declaration of confo (NF L 00-015 C}); Document validated by
electranic signature erial manufactured in the REACH regulation & PRLLET
respect. 04000131300 Page 11




